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samranas. FCC RADIO TEST REPORT Report No. : FG470412

Radiated Out of Band Emissions

Mode DFT-s-OFDM Module 1 NR Band n260 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK |[16QAM|[64QAM| QPSK [16QAM |64QAM| QPSK [16QAM|64QAM
Low | 0~10%0B | =-5 |-13.788|-12.759|-13.845|-13.588|-14.593|-14.221|-19.503|-21.260|-20.917
CH | >10%0B |[=-13 -24.301|-24.289 -24.302|-24.301|-24.309|-24.315 -21.769|-19.616 | -19.445
High | 0~10%0B | =-5 |-15.751|-16.231|-13.849 -15.645|-16.005|-16.753| -6.38 | -7.27 | -5.69
CH | >10%0B |[=-13/-23.284|-23.267|-23.273|-24.280|-24.295|-24.294 | -17.74 | -14.06 | -13.33
Result Compliance
Mode DFT-s-OFDM Module 1 NR Band n260 : BE (dBm) 1 RB
BW 300MHz 400MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5  -24.170 -24.413 -20.055 -22.601 -24.028 -19.480
CH | >10%0B [=-13| -19.755 -19.995 -19.790 -18.493 -18.013 -18.904
High | 0~10%0B | =-5 -22.273 -21.665 -18.529 -22.671 -22.001 -21.908
CH | >10%0B [=<-13| -20.638 -19.781 -20.132 -17.711 -18.519 -19.392
Result Compliance
Mode CP-OFDM Module 1 NR Band n260 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -14.427 -15.946 -22.836
CH >10%0B | =-13 -24.309 -24.314 -19.937
High | 0~10%0B | =-5 -13.549 -16.349 -21.267
CH >10%0B | =-13 -23.275 -24.313 -20.364
Result Compliance
Mode CP-OFDM Module 1 NR Band n260 : BE (dBm) 1 RB
BW 300MHz 400MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -19.958 -21.090
CH >10%0B | =-13 -18.874 -18.783
High | 0~10%0B | =-5 -21.457 -23.337
CH | >10%0B |=-13 -16.147 -17.730
Result Compliance
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samonis. FCC RADIO TEST REPORT Report No. : FG470412
Mode DFT-s-OFDM Module 1 NR Band n260 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK |16QAM|[64QAM| QPSK [16QAM |64QAM| QPSK [16QAM|64QAM
Low | 0~10%0B | =-5 | -8.29 | -10.50 | -12.32 |-19.567|-23.357| -13.28 | -12.26 | -12.81 | -15.18
CH | >10%0B [=<-13 -16.78 | -13.31 | -15.29 |-19.449|-22.978| -15.76 | -14.16 | -15.86 | -18.45
High | 0~10%0B | =-5| -8.52 | -9.36 | -9.50 -19.767|-22.954| -18.13 | -14.06 | -17.85 | -21.56
CH | >10%0B [=-13 -15.52 | -13.33 | -16.36 |-18.328|-21.390| -20.39 | -14.78 | -18.10 | -22.35
Result Compliance
Mode DFT-s-OFDM Module 1 NR Band n260 : BE (dBm) Full RB
BW 300MHz 400MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5  -22.917 -26.389 -15.47 -23.750 -24.238 -14.36
CH | >10%0B |=<-13 -25.372 -24.615 -15.56 -22.386 -22.134 -15.43
High | 0~10%0B | =-5 -23.766 -13.98 -18.44 -23.591 -24.798 -15.83
CH | >10%0B [=<-13| -21.888 -13.18 -17.57 -21.679 -23.025 -14.80
Result Compliance
Mode CP-OFDM Module 1 NR Band n260 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -18.318 -18.719 -12.09
CH >10%0B | =-13 -17.631 -18.299 -14.42
High | 0~10%0B | =-5 -18.606 -20.207 -13.26
CH >10%0B | =-13 -17.984 -18.853 -14.79
Result Compliance
Mode CP-OFDM Module 1 NR Band n260 : BE (dBm) Full RB
BW 300MHz 400MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -26.570 -24.260
CH >10%0B | =-13 -24.575 -22.234
High | 0~10%0B | =-5 -24.282 -24.764
CH >10%0B | =-13 -23.016 -22.955
Result Compliance
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

DFT-s-OFDM Module 1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n260 / 50MHz / 64QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n260 / 100MHz / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n260 / 200MHz / QPSK
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Highest Band Edge / 1 RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n260 / 200MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Level (dBm)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n260 / 300MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Level (dBm)

TRP MeasuremMK1 MK2
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Report No. : FG470412

DFT-s-OFDM Module 1
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DFT-s-OFDM Module 1
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Report No. : FG470412

CP-OFDM Module 1
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Report No. : FG470412

CP-OFDM Module 1
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CP-OFDM Module 1
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FCC RADIO TEST REPORT

Report No. : FG470412

DFT-s-OFDM Module 1
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Report No. : FG470412

DFT-s-OFDM Module 1
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Report No. : FG470412

DFT-s-OFDM Module 1
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] ot D S
21:59:16 15.07.2024 05:16:24 17.07.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 49,49 8

Moda) Aks ean s Ref Level 50.00dBm  Offset 49.49 dB Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Avg
i |
Line _SPUR|OUS_LINE_ABS_0(2 Uine_SPUR|OUS_LINE_ABS_0G2
30 dBr T T T
20
| 10
o | 0 dBar T
SPURIOUS_LINE ABS 00, SPURBOUS_tINE_ABS 007
| | " . .
. — T e
40 dbm
-50 50
(CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz | | |CF 38.5 GHz 30005 pts. 300.0 MHz/ Span 4.0 GHz
2 Rezult S\-mm-i 2 Result Summa;
36500 GHz 36.980 GHz 1,000 MHz 3691607 GHz -14.16 dBm -1.16d8 36.500 GHz 36.980 GHz 1.000 Mz 36.97988 GHz -29.23 dBm 1623 dB |
36.980 GHz 37.000 GHz 1,000 Mz 36.99390 GHz -12.26 dBm -7.26 0B 36,980 GHz 37,000 GHz 1,000 MHz 36.99586 GHz 2719 dBm 221948
37,000 GHz 40,000 GHz 1,000 MHz 37.03886 GHz 70 dBm 7630 dB 37000 GHy 40.000 GHz 11000 MHy 39.882 68 GHz 21:89 dBm 7811 dB
40,000 GHe 40.020 GHe 1,000 MHz 4000596 GHz 3292 dBm 2792 dB 90,000 GHx 10020 GHs 1000 Wi 30.00700 GHz 1406 dBm 5.06dB
40.020 GHz 40500 GHz 1.000 WiHz 4032573 GHz 3133 dBm -18.33 dB 40020 CHe d0500cHe 1000 it 40.05634 GHe 1478 dBm 378d8
Ready ORI 17072028
(T B [ = T
22:33:36 15.07.2024 06:09:48 17.07.2024

NR Band n260 /

200MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00dBm  OMset 49.49 B

Ref Level 4000 dBm  Offset 49,43 B Mode Auto Sweep saL Mode Auto Sweep sl
Count 100/100 Count 100/100
1 Avg
lous_une_ass_od
30
0
10
o 0.dBa 1
SPURIOUS tINE SPURIOLS tINE ABS 002
20 dbir 20 W
™ 1 0 P | |
B | o POu Y R e ] = s e —
-40 40 dBmy T
-50 50
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz | | |CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summa
36500 GHz 36.980 Gz 1.000 MHz KBS!GS!HZ -15.86 dBm -286 dB 36500 GHz 36.980 GHz 1,000 MHz 36.97940 GHz -30.10 dBm -17.10dB
36.980 GHz 37.000 Gz 1,000 MHz 37.00000 GHz -12.81 dBm -7.81dB 36.980 GHz 37.000 GHz 1000 MHz 36.99552 GHz 2834 dBm -2334dB
37.000 GHz 40.000 GHz 1.000 MHz 37.01102 GHz 2220 dBm -77.80 dB 37,000 GHe 10.000 GHz 1000 Mz 39.98561 GHz 21,07 dBm 7893 dB
40,000 GHz 40,020 GHz 1,000 MHz 40.00017 GHz -33.06 dBrm -28.06 dB 40,000 GHz 20,020 GHz 1,000 MHz 40.00151 GHz -17.85 dBm 12.85dB
40.020 GHz 40500 GHz 1.000 MHz 40.22474 GHz 3229 dBm 1929 d8 40.020 GHz 40.500 GHz 1.000 MHz 40.07241 GHz -18.10 dBm 5.10dB
oo R A ey o 0
22:34:42 15.07.2024 06:08:56 17.07.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n260 / 200MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 2000 dBm  Offset 49,39 48 Mode Auto Sweep sl RefLevel 50.00d8m  Offset 49.49 dB Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spu Vivg || Seurious Emissians 1 Avg
Lin IR|OUS_LINE_ABS_DG2 U ol
30 30 dBr
20
10 dB 10
o 0 dBan
SPURIOUS 1IN SPURBOUS_tINE_ABS 007
20 dfirr 20 ﬁ
-30 B <
. K - L P | i oy ' - i i
40 40 dBm 1
-50 50
SELLD SD005 pls S08.0 MHe/ Span 4.0GHz | | |CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summa, 2 Result Summa;
36500 GHz 36.980 GHz 1.000 MHz 36.95013 GHz -18.45 dBm 345dB 36.500 GHz 36.980 GHz 1.000 Mz 36.97940 GHz -31.63 dBm -18.63dB
36.980 GHz 37.000 GHz 1,000 Mz 36.99998 GHz -15.18 dBm -10.18 dB 36,980 GHz 37,000 GHz 1,000 MHz 36.996 16 GHz -29.95 dBm -24.95 dB
37,000 GHz 40,000 GHz 1,000 MHz 37.01645 GHz 15 dBm -79.85 dB 37000 GHy 40.000 GHz 1.000 MHy 39.893 64 GHz 18.12 dBm 818848
40,000 GHe 40.020 GHe 1.000 Miz 4000585 GHz 3342 dBm -28.42 dB 90,000 GHx 10020 GHs 1000 Wi 20,001 92 GHz 2156 dBm 1656 dB
40.020 GHz 40500 GHz 1.000 MHz 40.23145 GHz -33.13 dBm -20.13 dB 40020 CHe d0500cHe 1000 it 40.08531 GHe 5235 dBm 835 d8
Ry P Ve P ——— ST

22:35:36 15.07.2024

06:08:03 17.07.2024

[rrey

NR Band n260 / 300MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

TRP MeasurenmMK1 MK2
Cent Freq: 38.500 GHz  RBW: 100 MHz ~ SWP Count: 100 e ey ST e
Span: 4000.000 MHz VBW: 3.00 MHz ~ SWP: 40001 Delta: -0, g‘]] 48 Delta: _20;72 d8
Dector RMS Trace: AVERAGE : -
60

55 Freq: 40.007 GHzFreq: 40.032 GHz,
Level: 26,600 dBLevel: -24.613 dBm
50 Delta: -21.600 d8Delta: -11.613 dB

Level (dBm)

M1
MK2)
25|y

36.50 37.00 37.50 38.00 32.00 39.50

38.50
Frequency (GHz)

4050

TRP MeasuremhKL MK2

Freq: 36.506 GHzFreq: 36.998 GHz
Cent Freq: 36,500 GHz  REW- 100 MHz  SWP Count: 100 a: 3 20: 36,9
Span 4000000 MHz  VBW-300 MHz  SWP- 40001 Leel: -20.429 dilevel: 129274 dom

Delta: -13.429 d8Delta: -24.374 dB
Dector RMS Trace: AVERAGE
60

55 Freq: 40.020 GHzFreq: 40.071 GHz
Level: -23.766 dBLevel: -21.888 d8m
50 Delta: -18.766 dBDelta: -8.888 dB

45
40
35
30
25
20

Leel (dBm)

P (G

36.50 37.00 37.50 38.00 39.00 39.50

38.50
Frequency (GHz)

40.50
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ssamonias. FCC RADIO TEST REPORT Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n260 / 300MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

TRP MeasuremMK1 MK2
Cent Freq 38,500 GHz  RBW- 100 MHz ~ SWP Count: 100 Freq: 36.936 GHzFreq: 37.000 Ghz

Span 4000000 MHz  VBW: 3.00 MHz  SWP: 40001 e o e g . [ - |
Dector RMS Trace: AVERAGE )
60 Ref Level 40.00dBm  Offset 49.49 dB Made Auto Sweep 6L
" Freq: 40.014 GHzFreq: 40.053 GHz Count 100/100
Level: -26.612 dBLevel: -24.615 d&m [ 1 Awg
50 Delta: -21.612 dBDelta: -11.615 dB ke r
45 e _SPURJOUS_LINE.
" 30 dBr
35
30
25 10
2 0dBm 1
15
10 SPURIOUS HNE_ABS-002
E s | ‘
=0 20
§ 5 0 |
» [ | R m e \"—
15 40 dBm
20 e -
25 —]
% F 385 GHr 30005 pts 3000 MHa/ Span 4.0 Gz
3 2 Result Summa
40 |
5 36.500 Ghz 36.970 GHz 1.000 MHz 3650552 GHz -34.10 dBm -21.10d8
36,370 Gz 37,000 GHz 1,000 MHz 3699337 GHz 3423 dBm 2923dB
50 37.000 GHz 40,000 GHz 1000 MHz 39.87649 GHz 18.10 dBm -81.90 dB
55 40,000 GHz 20030 GHz 1,000 MHz 2002467 GHz -13.98 dBm 98 dB
0 40.030 GHz 40500 GHz 1000 Witz 4006371 GHz 1318 dBm 01848
36.50 37.00 3750 38.00 3850 39.00 3950 40.00 1050 ey (R o Uinins
Frequency (GHz)
12:13:58 17.07.2024
RefLevel 4000 dBm  Ofiset 49,49 08 Mode Auto Sweep oy Ref Level 40,00 dBm  OMset 49,49 dB Mode Auto Sweep 6L
Count 100/100 Count 100/100
1 Spu g 1 Avg

lous_LINE_aBS_0g2

30

10 dBr 10

0 0 dBmy T T T T

SPURIOUSHME FPURIOLSHNE JABS 007 T
L

: ] _ ]

40 40 dBmy

50 50

CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz | | |CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz

2 Result Summar 2 Result Summa
36500 GHz 36.970 GHz 1.000 MHz 36.95180 GHz -15.56 dBm ;236 dB 36500 GHz 36.970 GHz 1,000 MHz 36.76131 GHz -34.51 dBm -21.51dB
36.970 GHz 37.000 GHz 1,000 MHz 36.99080 GHz -15.47 dBm -1047d8 36970 GHz 37.000GHe 1,000 Miz 36.98221 GHz -34.87 dBm -29.87dB
37.000 Gtz 40.000 GHz 1.000 MHz 37.00689 GHz 19.29 dBm -80.71 dB 37,000 GHs 20.000 GHy 1000 Mz 39.887 27 GHz 16.69 dBm 833148
40,000 GHz 40,030 GHz 1,000 MHz 40.02765 GHz -33.42 dBm -28.42 dB 40,000 GHz 20,030 GHz 1,000 MHz 40.020 20 GHz -18.44 dBm -13.44dB
40.030 GHz 40,500 Ghz 1,000 MHz 40.13323 GHz -32.53 dBm S19.53 dB 10.030 GHz 40,500 GHz 1,000 Mbz 20.05854 GHz -17.57 dBm -4.57 dB

T -
T P

23:17:33 15.07.2024 12:18:12 17.07.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n260 / 400MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

TRP MeasuremMk1 MK2 TRP MeasuremrMKL MK2
36.93 37 Freq: 36.506 GHzFreq: 36.998 GHz
Cent Freq 38,500 GHz  RBW- 100 MHz ~ SWP Count: 100 Freq: 36.939 GHzFreq: 37.000 Ghz Cent Freq: 38.500 GHz  RBW- 1.00 MHz ~ SWP Count: 100 °
vel: -22.3 vel: 23, Level: -26.235 dBLevel: -29.
Span 4000000 MHz  VBW: 300 MHz  SWP: 40001 e T e, Span: 4000.000MHz VW 3.00 MHz _ SWP: 40001 Dok, 35.293 dBbek: 70 oo
Dector RMS Trace: AVERAGE t o Dgncwv RMS Trace: AVERAGE
60
55 | Freq: 40.029 GHzFreq: 40.048 GHz 55 | Freq: 40.009 GHzFreq: 40.088 GHz
Level: -26.742 dBLevel: -24.745 dBm Level: -23.591 dBLevel: -21.679 dBm
50 | Delta: -21.742 dBDelta: -11.745 dB 50 | Delta: -18.591 dBDela: -8.679 dB
45 43
40 40
35 35
30 £y
25 25
2 20
15 15
10 10
g ° E s
= 0 = 0
g s )
K} g
10 "0
15 15
20 M
-25 A 25
20 30
35 35
40 2
45 45
50 0
55 55
50 I
350 3100 3750 B0 oy Y 3950 40.00 4050 36.50 3700 3750 38.00 3850 39.00 3950 4000 4050
quency Frequency (GHz)
TRP MeasuremMK1 MK2 TRP MeasurerrMK1 MK2
Cent Freq: 38.500 GHz  RBW: 100 MHz  SWP Count: 100 Freq: 36,930 cilzfrea: 20964 oiiz Cent Freq: 38.500 GHz  RBIW: 1.00 MHz  SWP Count: 100 el e
Span: 4000.000 MHz VBW:- 300 MHz  SWP: 40001 o e Span: 4000.000 MHz VBW:3.00 MHz_ SWP- 40001 Delta: -13.339 deDelta: -26.216 db
Dector RMS Trace: AVERAGE : - Dector: RMS Trace: AVERAGE ’ i
60 80
55 | Freq: 40.024 GHzFreq: 40.044 GHz. 55 | Freq: 40.022 GHzFreq: 40.048 GHz,
Level: -26.744 dBLevel: -24.749 dBm Level: -24.798 dBLevel: -23.025 dBm
50 | Delta: -21.744 dBDelta: -11.749 dB 50 I Delta: -19.798 d8Delta: -10.025 dB
45 45
40 40
35 35
30 £y
25 5
20 20
15 15
10 10
g ° & °
2 =
g0 § 5
10 10
45 15
20 ute M4 20
25 __/AH s, 25
30 K
35 3
40 40
45 45
50 50
55 55
50 50
3650 37.00 37.50 ;o0 B30 32.00 39.50 40.00 4050 36.50 700 750 00 50 000 S50 000 050
requency (GHz)
Frequency (GHz)
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ssamonias. FCC RADIO TEST REPORT Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n260 / 400MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

RefLevel 2000 dBm  Offset 49,39 48 Mode Auto Sweep sl RefLevel 50.00d8m  Offset 49.49 dB Mode Auto Sweep saL
Count 100/100
1 Spurious Emissions Vivg || Seurious Emissians
Line _5PURIOUS, LINE_ABS o2 Uine _SPURlOUS,LINE_4B5_ oGz
30 dBr . B
20
10 dB + : 10
0 0 dBm - . . .
Seuslous e a8 ¢ | SPURIOUS. [ ARS 007 i i
“ "“w - W
§ | e =0 )
. N ey m N
40 dBmy T T
50 50
(CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz | | |CF 38.5 GHz 30005 pts. 300.0 MHz/ Span 4.0 GHz
2 Rezult Summar 2 Result Summa;
36500 GHz 36960 GHz 1,000 MHz 36.92402 GHz -15.43 dém -243dB 36.500 GHz 36.950 GHz 1.000 MHz 3650517 GHz -3292dBm -19.92d8
36960 GHz 37.000 GHz 1,000 Mz 36.99633 GHz -14.36 dBm -9.36 dB 36,960 GHz 37,000 GHz 1,000 MHz 36.96453 GHz -3494 dBm 2994 dB
37,000 GHz 40,000 GHz 1,000 MHz 37.00708 GHz 18.43 dBm -8157 dB 37000 GHy 40.000 GHz 11000 MHy 39.67165 GHz 16.23 dBm 83.77 dB
40,000 GHe 40.080 GHe 1.000 Mz 40.02764 GHz 3275 dBm 2775 dB 90,000 GHx 10040 GHs 1000 Wi 30.03139 GHz 15.83 dBm 1083 dB
40.040 GHz 40500 GHz 1,000 MHz 40.067 70 GHz -32.58 dBm 1958 dB 40,040 GHz. 40.500 GHz 1.000 MHz 40.065 40 GHz -14.80 dBm -1.80 dB
e R T T
02:26:47 16.07.2024 J4-16:38 17.07.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

CP-OFDM Module 1

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Level (dBm)

Cent Freq: 36.500 GHz
Span- 4000.000 MHz
Dector RMS

60

RBW: 1.00 MHz
VBW- 3.00 MHz
Trace: AVERAGE

SWP: 40001

SWP Count: 100

TRP MeasuremMK1 MK2

Freq: 36.993 GHzFreq: 37.000 GHz
Level: -17.631 dBLevel: -18.318 dBm
Delta: -4.631 dB Delta: -13.318 dB

-15 MK2

_Freq: 40.002 GHzFreq: 40.009 GHz.
Level: -2 dBLevel: -24.316 dBm
Delta: -21.323 dBDelta: -11.316 dB

20 ? ks
-25 S ——

36.50 37.00 37.50 38.00

3850 39.00 39.50

Frequency (GHz)

40.00

4050

Level (dBm)

Cent Freq: 38.500 GHz
Span: 4000 000 MHz

Dector: RMS
60

TRP MeasuremhKi MK2

RBW- 1.00 MHz
VBW: 3.00 MHz
Trace: AVERAGE

SWP Count: 100
SWP: 40001

Freq: 36.506 GHzFreq: 36.999 GHz
Level: -26.218 dBLevel: -29.181 d8m
Delta: -13.218 d8Delta: -24.181 dB

55
50
45
40
35
30
25
20

MKL

MK2

_Freq: 40.000 GHzFreq: 40,006 GHz

Level: -18.606 dBLevel: -17.984 d8m
Delta: -13.606 dBDelta: -4.984 dB

MK4

3700

3750 38.00

38.50
Frequency (GHz)

39.00 3950 4000

4050

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Cent Freq: 38.500 GHz
Span: 4000.000 MHz

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: AVERAGE

SWP: 40001

SWP Count: 100

TRP MeasuremMK1 MK2

Freq: 36.988 GHzFreq: 37.000 GHz
Level: -18.299 dBLevel: -18.719 d8m
Delta: -5.200 dB. Delta: -13.710 dB

Dector RMS
60

Cent Freq: 38.500 GHz
Span: 4000 000 MHz

Dector RMS
60

TRP MeasuremhKL MK2

RBW- 1.00 MHz
VBW: 3.00 MHz
Trace: AVERAGE

SWP Count: 100
SWP: 40001

Freq: 36.505 GHzFreq: 36.993 GHz
Level: -26.219 dBLevel: -29.310 d8m
Delta: -13.219 d8Delta: -24.310 dB

55 _Freq: 40.008 GHzFreq: 40.020 GHz 55 _Frea: 40.000 GhzFreq: 40.010 Gz
Level: -26.276 dBLevel: -24.308 dBm Level: -20.207 dBLevel: -18.853 dBm
50 Delta: -21.276 dBDelta: -11.308 d8 50 Delta: -15.207 deDelta: -5.853 d8
45 45
40 40
35 35
30 30
25 25
20 20
15 13
10 10
E 5 £ 5
o o
=0 = 0
£ g 5
3 k1
-10 10
-5 MK2 15
2 MKd 20
25 B 25
-30 -30
35 -35
40 40
45 45
S0 50
55 5
60 &0
36.50 37.00 37.50 38.00 38.50 39.00 39.50 40.00 4050 36.50 3700 3750 38.00 .50 39.00 Jo50 1000 1050
Frequency (GHz) Frequency (GHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

CP-OFDM Module 1

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 49,49 4B Mode Auto Sweep

1 Spurious Emissions

S_LINE_ABS_0X

saL Ref Level 40.00dBm  Oftset 49.49 B

Count 100/100
1 Spurious Emissions

[ |
Line _SPUR(OUS_LINI

Mode Auto Sweep

Count 100/100
1 Avg

30 30 dBrrr
0
10 dBr- 0
0 0 dBan .
SPUROUS HNE SPUMBOUS HNE 85002
; | 0 | | | -+
e, A o ,__,,.._M. | — ""w
40 dgm
-50 -50
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHx CF 38.5 GHz 30005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36.980 GHz 1.000 MHz iﬁr%ﬁﬂgHz -14.82 d8m -142dB 36500 GHz 36.980 GHz 1,000 MHz 36.97988 GHz 30.43 dBm -17.43dB
36.980 GHz 37.000 GHz 1.000 MHz 36.99987 GHz -12.09 d8m -7 16,980 GHz 37.000 GHz 1,000 MHz 36.99578 GHz 28.62 dBm -23.62dB
37.000 GH 40,000 GHz 1,000 Mtz 37.00530 GHz 21.68dBm 37.000 CHz 40.000 GHz 1.000 Mz 39.87724 GHz 19.89 dBm -80.11 dB
40,000 GHz 40020 GHz 1,000 MHz 40.00040 GHz 3328 dBm 30,000 GHz 40.020 GHz 1,000 MHz 40.000 04 GHz 13.26 dBm -8.26dB
40.020 GHz 40.500 GHz 1.000 MHz #0.23697 GHz -32.49 dBm 40.020 GHz 40,500 GHz 1,000 MHz 4003955 GHz. -14.79 dBm -1.79dB
Ready seacy [N =
22:30:36 15.07.2024 06:10:86 17.07.2024

NR Band n260 / 300MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

TRP MeasuremMKL MK2

TRP Measuren MK1

Cent Freq: 38500 GHz  RBW. 1.00 MHz  SWP Count: 100 Freq: 360,837 GHzfrea: 37.000 6tz Cent Freq® 38500 GHz ~ RBW" 1.00 MHz  SWP Count: 100 e e
Level: -24.908 dBLevel: -26.570 dBm Sy 4000.000 MH: VBW: 3.00 MH: SWP: 40001 evel - evel 3 m
Span: 4000.000 MHz VBW: 3.00 MHz  SWP: 40001 Delta: -11.908 dBDelta: -21.570 dB pan iz : 2 Delta: -13.449 dBDelta: -24.399 d8
Dector: RMS Trace: AVERAGE Y T Dector. RMS Trace: AVERAGE
60 60
55 Freq: 40.027 GHzFreq: 40.036 GHz 55 Freq: 40.000 GHzFreq: 40.035 GHz
Level: -26.601 dBLevel: -24.575 dBm Level: -24.282 dBLevel: -23.016 dBm
50 Delta: -21.601 dBDelta: -11.575 dB 50 Delta: -19.282 daDelta: -10.016 d8
45 4
40 4
kS kxS
Y £y
25 2
20 20
15 15
10 10
£ 5 g °
2 @
20 = 0
g 5 I g s . |
3 L}
10 10
45 45
20 2
M
, ik KL
25 i K2 2 MK2
N 30
3 35
40 40
45 45
50 50
55 55
60 5
3650 s1.00 3750 3800 3000 39.50 40.00 4050 3650 37.00 3750 38.00 39.00 39.50 40.00 40.50

3850
Frequency (GHz)

38.50
Frequency (GHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

CP-OFDM Module 1

NR Band n260 / 400MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

TRP MeasuremhikL
Frea: 36.957 GHzFreq: 36.986 GHz
S;NVSPCA“;S‘MW“ Level: -22.234 daLevel: -24.260 dam
Delta: -0.234 ¢B Delta: -19.260 d&

Cent Freq 38.500 GHz
Span: 4000.000 MHz
Dector: RMS

60

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: AVERAGE

Cent Freq: 38 500 GHz

Span: 4000 000 MHz

Dector: RMS
60

TRP Measurerr K1 MK2

Freq: 36.506 GHzFreq: 36.999 GHz
RBW- 1.00 MHz ~ SWP Count: 100
VEW: 3.00 Mtz SWP- 40001 Level: 21 dBLevel: -20.172 dBm

Delta: -13.321 d8Delta: -24.172 dB

Trace: AVERAGE

55 | Fraq: 40.003 GHaFreq: 40.050 GHz 55 Freq: 40.027 GHzFreq: 40.042 GHz
Level: -26.737 dBLevel: -24.723 dBm Level: -24.764 dBLevel: -22.955 dBm
50 | Delta: -21.737 dBDelta: -11.723 d8 50 Delta: -19.764 dBDelta: -9.955 dB
45 45
40 40
3 3
El Eul
5 25
2 2
15 15
10 10
£ s 5 °
@ &
=00 = 0
g s : 5
— 3
10 10
45 15
E s
20 uﬂik% ks g B
; ns,
25 — 25 M2
) 30
35 35
-40 -40
45 45
50 50
55 55
Ey &0
3650 37.00 3750 38.00 36.50 39.00 39.50 40.00 40.50 36.50 37.00 37.50 38.00 38.50 39.00 39.50 40.00 4050
Frequency (GHz) Frequency (GHz)
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e% FCC RADIO TEST REPORT Report No. : FG470412

SPORTON LAB.

Spurious Emission

NR Band n260 (30MHz-1GHz)

Horizontal
qgLevel {dBm) Date: 2024-08-09
3.8
13
A7.5
-31.3
45,
-58.]
725 V‘”p\,ﬁ'”‘
M W%W ‘ T A
86.3
0030 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 03CHI10-HY
Condition 1 -13 EIRP_WO HORIZONTAL
Project 1 470412
1 n260
Over Limit

Freq Level Limit Line
MHz dBm dB dBm

1 504.33 -62.34 -49.34 -13.00

Vertical
4o Level (dBm) Date: 2024-08-09
-3.8
-13
-17.5
-31.3
-45.,
-58.1 1
725 A /W\'Nw“ | |
il N\Jl\f T MM i b s ditons b,
-86.3| [}
-10 30  100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency {MHz}
Site 1 03CHI0-HY
Condition :-13 EIRP_WO VERTICAL
Project 1470412
:n260
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 551.86 -62.68 -49.68 -13.00
TEL : 886-3-327-0868 Page Number 1 A7-37 of 49

FAX . 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FG470412

NR Band n260 (1GHz-18GHz)

Horizontal
0 Level (dBm) Date: 2024-08-09
10.0 13
-20.0)
-30.0
400 1
-50.0
-60.0|
-70.0]
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 03CH10-HY
Condition :-13 EIRP_WQO HORTZONTAL
Project 1470412
:n260
Over Limit Read LISN Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBm dB dBm dBm dB dB dB cm deg
1 114e4.8@ -40.31 -27.31 -13.00 20.03 ©.00 0.00 60.34 --- --- Peak
Vertical
0 Level {dBm) Date: 2024-08-09
-10.0 13
-20.0
-30.0
40.0 1
-50.0
-60.0
-70.0
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site 1 03CH10-HY
Condition : -13 EIRP_WO VERTICAL
Project 1470412
1 n260
Over Limit Read LISN Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBm dB dBm dBm dB dB dB cm deg
1 114e4.e0 -41.85 -28.05 -13.00 -45.39 64.68 ©.00 60.34 --- --- Peak
TEL : 886-3-327-0868 Page Number 1 A7-38 of 49
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM Module 1

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

RefLevel 19,60 dBm  Offset 45.49 08

Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08

Mode Auto Sweep

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

W‘\-M‘mwwrwu il -"\—-...,,_,,-._J—

15:59:42 15.07.2024

70 4B 70 4B
18.0 GHz 32001 pts. 1.85 GHz/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHz/ 36.5 GHz
FEmTEr FEmTEr
18,000 GHz 36500 GHz 1,000 MHz 36.48063 GHz -25.62 dBm -12.62 dB 18,000 GHz 36500 GHz 1,000 MHz 36.49855 GHz -25.89 dBm -12.89 dB
o W o

22:10:49 15.07.2024

Middle Channel / 50MHz

Middle Channel / 100MHz

ultiView bectrum
RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Che
Line _SPURJOUS_UNE_ABS_02

RefLevel 19,60 dBm  Offset 45.49 08

Ukt G
Line _SPURJOUS_UNE_ABS_02

Mode Auto Sweep

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

P NN e N SN P SN, —aadihe ""-VJ—L

70 dbar 70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz
e s e s |
18000 GHz 36.500 GHz 1.000 MHz 35.54873 GHz -26.97 dBm -13.97dB 18000 GHz 36.500 GHz 1.000 MHz 36.488 73 GHz -27.45 dBm -14.45dB
O T

12:45:12 16.07.2024

05:22:12 16.07.2024

Highest Channel / 50MHz

Highest Channel / 100MHz

ultiView bectrum
RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Che
Line _SPURJOUS_UNE_ABS_02

RefLevel 19,60 dBm  Offset 45.49 08

Ukt G
Line _SPURJOUS_UNE_ABS_02

Mode Auto Sweep

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

P NN Mo T W PPN PN, S N, S e

e et

05:31:19 17.07.2024

05:09:22 17.07.2024

70 dbar 70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHa
e s e s
18.000 GHz 36.500 GHz 1.000 MHz 36.43554 GHz -26.02 dBm -13.02 dB 18,000 GHz 36,500 GHz 1.000 MHz 35.81465 GHz -25.68 dBm 12,68 dB
o — s O

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 200MHz

Lowest Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08

Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

22:38:09 15.07.2024

01:19:33 16.07.2024

70 dbm 70 dbm
18.0GHz 32001 pts 1.85 GHa/ 365 GHz | | [18.0GH: 32001 pts 1.85 GHa/ 355 G
2 Result Summa 2 Result Summa
TB00D GHz 36500 GHz 1.000 MHz 35.63833 GHz -25.36 dBm 12,36 B TB00D GHz 36500 GHz 1.000 MHz 3523828 GHz -21.86 dBm -14.85 dB
P PR
[ I et DR S

Middle Channel / 200MHz

Middle Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08

Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Chec Limit Chec
Uine _SPURIOUS_UNE_ABS_ 02 hss Uine _SPURIOUS_UNE_ABS_ 02 PhSS
10 10
o o
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002

P e W NPt N N B B W, s "“"‘"MJJ-"""

10:26:18 16.07.2024

11:18:55 16.07.2024

70 dbar 70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz
e s e s |
18.000 GHz 36.500 GHz 1.000 MHz 35.54063 GHz -31.82 dBm -18.82dB 18,000 GHz 36,500 GHz 1.000 MHz 36.48873 GHz -25.18 dBm -12.18 dB
T R

Highest Channel / 200MHz

Highest Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08

Mode Auto Sweep

Limit Che
Line _SPURJOUS_UNE_ABS_02

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Che
Line _SPURJOUS_UNE_ABS_02

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

P e W NSt e P N PR PP C SN, * il b "'Hu"‘"u‘l"“'

05:58:26 17.07.2024

11:25:54 17.07.2024

70 dbar 70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHa
e s e s
18000 GHz 36.500 GHz 1.000 MHz 35.75048 GHz -28.13 dBm -15.13dB 18000 GHz 36.500 GHz 1.000 MHz 36.24939 GHz -30.01 dBm -17.01dB
O O

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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e% FCC RADIO TEST REPORT Report No. : FG470412

SPORTON LAB.

DFT-s-OFDM Module 1

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

10 B
SPURIOUS_LINE_ABS 002

‘ intentionally blank

18000 GHz 36,500 GHz 1.000 Mz

02:37:01 16.07.2024

Middle Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

P N e W PN P SN e = daadied

70 dBm:

18.0GHz 32001 pts 185 GHal. 365 GHz

[2 Result Sammar

36.43959 GHz -28.52 dBm -15.52 dB
O

18000 GHz 36,500 GHz 1.000 Mz

12:03:08 16.07.2024

Highest Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Us_UNE_ABS 02 PAsS

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

18000 GHz 36,500 GHz 1.000 Mz

12:51:55 17.07.2024

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 A7-41 of 49
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG470412

CP-OFDM Module 1

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

RefLevel 19,60 dBm  Offset 45.49 08

Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08

Mode Auto Sweep

16:14:35 15.07.2024

22:09:24 15.07.2024

hss Phss
10, 10,
o o
SPURIOUS LINE ABS 002 SPURIOUS LINE ABS 002
|
70 dbm 70 dbm
B0 GH 52001 pis .65 GHal 365 Gz | | [180GH: 52001 pis .65 GHal o5 oz
2 Result Samma 2 Result Samma
18000 Gz 36500 GH 1000 bz 36.481 21 GHz -26.00 dBm 13.04.dB 18000 GHz 36,500 GH 3000 Mz 36.498 55 GHz -25.69 dBm 1269 dB
I I

Middle Channel / 50MHz

Middle Channel / 100MHz

ultiView pectrum
RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Che
Line _SPURJOUS_UNE_ABS_02

RefLevel 19,60 dBm  Offset 45.49 08

Ukt G
Line _SPURJOUS_UNE_ABS_02

Mode Auto Sweep

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

P e N o N e o .

P NI e Bl N W N R D L i “*'-\.I‘LA“

13:37:28 16.07.2024

05:01:24 16.07.2024

70 dbar 70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz
e s e s |
18.000 GHz 36.500 GHz 1.000 MHz 36.495 66 GHz -28.04 dBm -15.04 dB 18,000 GHz 36,500 GHz 1.000 MHz 36.48873 GHz -27.86 dBm -14.86 dB
T R

Highest Channel / 50MHz

Highest Channel / 100MHz

ultiView pectrum
RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Che
Line _SPURJOUS_UNE_ABS_02

RefLevel 19,60 dBm  Offset 45.49 08

Ukt G
Line _SPURJOUS_UNE_ABS_02

Mode Auto Sweep

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

05:47:04 17.07.2024

05:20:39 17.07.2024

70 dbar 70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz
e s e s
18.000 GHz 36.500 GHz 1.000 MHz 36.43612 GHz -26.34 dBm -13.34 dB 18,000 GHz 36,500 GHz 1.000 MHz 35.81465 GHz -26.00 dBm -13.00 dB
O =

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ioa FCC RADIO TEST REPORT Report No. : FG470412

CP-OFDM Module 1

NR Band n260 QPSK (18-40GHz)
Lowest Channel / 200MHz Lowest Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep saL RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep saL

hss PAsS
10 10
o o

SPURIOUS_LNE ABS 002 | SPURIOUS_LNE ABS 002

70 dBm- T T 1+ 70 dBm-
15.0GHz 32001 pis .85 GHal 36.5 Gz | | [18.0GHz 32001 pis .85 GHal 36.5 Gz
e s e s
18.000 GHz 36500 GHz 1.000 MHz 35.63833 GHz -26.04 dBm -13.04 dB 18,000 GHz 36,500 GHz 1.000 MHz 35.23828 GHz -27.65 dBm -14.65 dB.
N N
22aaisz 15.07.2028 015002 16.07.2028

Middle Channel / 200MHz Middle Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep saL RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

ine _SPURIOUS_UNE_AB5_02 PASS Line _SPURIOUS _LINE_ABS_0dz PASS
10 10 |
. . |

70 dBm: . . + 70 dbm: 1 ! | |
15.0GHz 32001 pis .85 GHal 36.5 Gz | | [18.0GHz 32001 pis .85 GHal 36.5 Ghz |
FEEErer FEEErer
18.000 GHz 36.500 GHz 1.000 MHz 35.54063 GHz -31.63 dBm -18.63 dB 18,000 GHz 36,500 GHz 1.000 MHz 36.48873 GHz -25.57 dBm 1257 dB
e B s [ R

10:30:50 16.07.2024 11:24:38 16.07.2024

Highest Channel / 200MHz Highest Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep saL RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep saL

Court 106/100

Umit Chec Umit Chec
ine _SPURIOUS_UINE_ABS_bq2 PAsS Uine _SPURIOUS_UNE_ABS_ 02 PAsS
10 10
o o
SPURIOUS_LINE |ABS_002 | SPURIOUS_LINE |ABS_002

70 dBm: - . 1 70 dbm:

18.0GHz 32001 pts 185 GHal. 365 GHz | | [18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar

P
18,000 GHz 36,500 GHz 1.000 MHz 35.75048 GHz -29.83 dBm -16.83 dB 18,000 GHz 36,500 GHz 1.000 MHz 35.94299 GHz -30.90 dBm -17.90 dB
N [

06:14:12 17.07.2024 11:21:08 17.07.2024

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 A7-43 of 49
FAX . 886-3-327-0855



e% FCC RADIO TEST REPORT Report No. : FG470412

SPORTON LAB.

CP-OFDM Module 1

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

10 B
SPURIOUS_LINE_ABS 002

‘ intentionally blank

18000 GHz 36,500 GHz 1.000 Mz

02:44:47 16.07.2024

Middle Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

PP NN e A SRR PV, S,

70 dBm:

18.0GHz 32001 pts 185 GHal. 365 GHz

[2 Result Sammar

36.43959 GHz -21.73 dBm -14.73 dB.
ety N P

18000 GHz 36,500 GHz 1.000 Mz

12:20:13 16.07.2024

Highest Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Us_UNE_ABS 02 PAsS

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

18000 GHz 36,500 GHz 1.000 Mz

12:43:26 17.07.2024

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 A7-44 of 49
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG470412
NR Band n260
(40GHz-60GHz)
MultiView Spectrum
Ref Level 35.00 dBm Offset 45.23dB ® RBW 1 MHz SGL
SWT 60ms ® VBW 3 MHz Mode Auto Sweep Count 100/100
Inp: ExtMix U
M1[1]  -1337dBm
30 dBm 42.761400 GHz
20 dBnr
10 dBrr
0 dBrm
-10 dBrmr
-20 dBrm
-30 dBm
" " Pttt
-50 dBm: M""““‘“ =
-60 dBrm
40.0 GHz 20001 pts 2.0 GHz/ 60.0 GHz
Ready  NENENNEEN o 20280808
02:39:01 PM 08/09/2024
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.6 + 0.43 + 107 + 20log(1) — 104.8 = 45.23(dB)
TEL : 886-3-327-0868 Page Number : A7-45 of 49
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ssamonias. FCC RADIO TEST REPORT Report No. : FG470412

NR Band n260
(60GHz-90GHz)
MultiView Spectrum
Ref Level 3500 dBm Offset 48.83 dB ® RBW 1 MHz SGL
SWT 90ms ® VBW 3MHz Mede Auto Sweep Count 100/100
Inp: ExtMix E
M1[1]  -31.38 dBm
30 dBm 60.016500 GHz
20 dBm
10 dBn
0dBm
410 dBm
-20 dBnr
30 dBim
40 dBm . L
-50 dBm
-60 dBnr
60.0 GHz 30001 pts 3.0 GHz/ 90.0 GHz
Ready  NNNNNNEEN & ITE
03:18:07 PM 08/09/2024
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
= 46.2 + 0.43 + 107 + 20log(1) — 104.8 = 48.83 (dB)
TEL : 886-3-327-0868 Page Number : A7-46 of 49

FAX . 886-3-327-0855
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NR Band n260
(90GHz-140GHz)

MultiView Spectrum
Ref Level 3500dBm  Offset 47.26 dB ® RBW 1 MHz SGL
SWT 150ms ® VBW 3MHz Meode Auto Sweep Count 100/100

Inp: ExtMix F
1 Frequency Sweep 1Rm AvgPwr Auto ID

MI[1]  -24.37 dBm
0.777 500 GHz

30 dBm

20 dBm

10 dBny

0dBm

A SRS
-50 dBm
-60 dBmr
90.0 GHz 50001 pts 5.0 GHz/ 140.0 GHz

= 2024-08-09
Ready (L[ {]]] w5 950508

03:25:06 PM 08/09/2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=50.65 + 0.43 + 107 + 20log(0.5) — 104.8 = 47.26 (dB)

TEL : 886-3-327-0868 Page Number 1 A7-47 of 49
FAX . 886-3-327-0855
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NR Band n260
(140GHz-200GHz)

MultiView Spectrum

Ref Level 35.00dBm  Offset 51.05dB & RBW 1 MHz

SGL
SWT 180ms ® VBW 3MHz Mode Auto Sweep

Count 100/100
Inp: ExtMix G
1 Frequency Sweep 1Rm AvgPwr Auto ID
M1[]]  -19.76 dBm
30 dBm 157.625200 GHZ
20 dBmr
10 dBmr
0dBm
-10 dBm
-20 dBm: 1
30 dBm il
-40 dBm
50 dBmr
60 dBmr
140.0 GHz 60001 pts 6.0 GHz/ 200.0 GHz
Ready  INNNNNNEN & SR

FE 153541
03:35:41 PM  08/09/2024

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=54.44 + 0.43 + 107 + 20log(0.5) — 104.8 = 51.05(dB)

TEL : 886-3-327-0868

Page Number : A7-48 of 49
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FG470412

Frequency Stability

Test Conditions NR Band n260 / Middle Channel Limit
CW tone Note 2.
Temperature Voltage
(°C) (Volt) Frequency Deviation Deviation Result
(GHz) (Ppm)
50 Normal Voltage 38.5000639 -106.900 2777
40 Normal Voltage 38.499955 0.052
30 Normal Voltage 38.4999251 0.829
20(Ref.) Normal Voltage 38.499957 0.000
10 Normal Voltage 38.4999161 1.062
0 Normal Voltage 38.4999181 1.010
-10 Normal Voltage 38.4999381 0.491 Pass
-20 Normal Voltage 38.499964 0.182
-30 Normal Voltage 38.500009 -52.000 1.351
20 Maximum Voltage 38.4999431 0.361
20 Normal Voltage 38.4999271 0.777
20 Battery End Point 38.4999391 0.465
Note:

1. Normal Voltage = 56 V. ; Battery End Point (BEP) = 47.6 V. ; Maximum Voltage = 64.4 V.

2. The frequency fundamental emissions stay within the operation band.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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samranas. FCC RADIO TEST REPORT Report No. : FG470412

NR Band n261 AGO+1

Occupied Bandwidth

Mode DFT-s-OFDM Module 1 NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM |64QAM | QPSK [16QAM | 64QAM
Lowest CH 44,82 | 45.45 | 4450 | 90.14 | 90.28 | 90.10 | 190.95 | 190.72 | 191.28
Middle CH 43.78 | 43.89 | 43.96 | 91.52 | 91.67 | 91.45 | 191.08 | 190.45 | 191.13
Highest CH 44,04 | 44.11 | 44.19 | 90.57 | 90.54 | 90.55 | 188.96 | 189.23 | 189.22
Mode DFT-s-OFDM Module 1 NR Band n261 : 99%0BW(MHz)
BW 300MHz 400MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 288.75 289.16 289.02 388.51 388.17 388.64
Middle CH 289.34 289.07 289.21 388.65 387.88 388.12
Highest CH 289.29 288.89 289.06 388.99 389.38 389.18
Mode CP-OFDM Module 1 NR Band n261 : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 4414 94.67 194.07
Middle CH 43.94 94.18 192.61
Highest CH 44,17 94.51 192.90
Mode CP-OFDM Module 1 NR Band n261 : 99%0OBW(MHz)
BW 300MHz 400MHz
Mod. QPSK QPSK
Lowest CH 292.76 391.50
Middle CH 292.61 392.11
Highest CH 292.38 392.64
TEL : 886-3-327-0868 Page Number : A8-10f48

FAX . 886-3-327-0855



swamranas. FCC RADIO TEST REPORT Report No. : FG470412

DFT-s-OFDM Module 1

NR Band n261

Lowest Channel / 50MHz / QPSK Lowest Channel / 50MHz / 16QAM

Reflevel 4563 dBm  Offset 45,05 d5 = REW 1 MHz Reflevel 4563 dBm  Offset 45,05 d5 = REW 1 MHz

1008 ® SWT _ 1.2ms = VBW 3 Mz Made Auto Sweep At 1006 ® SWT 1.2ms = VBW 3Miiz_Made Auto Sweep
1 Occupied Bandwidth 1 Occupied Bandwidth

® ®
\ - s A b ) 1
0 - : S 0 - : 1. .
r s v J \7
| Yl
20 dem B 20 dem { +
i ‘ { ‘
w - - w 7 :
ndmv\\_ "‘7\‘
40 dBm . . + 40 dBm
50 dBom . . . 50 dBom
[FIE 1001 ps 10,0 MH/ Span 100.0 Mz | | (CF27.525 GHz 1001 ps 10,0 MH/ Span 100.0 Mz
[2 Marker Table

W 1 275229 GHz 38.41 dBm Qcc B 41820476118 MHz W 1 2151801 GHz 38.26 dBm Qcc B 45450469 303 MHz
n 1 275026941 GHz 3085 dbm Occ B Centroid 27525 104337 Gz n 1 275028647 GHz 3034 db Occ B Gentroid 21575589938 GHe
i ! 275075146 Ghi 2622 dien Oce B Freq Offset 104337 233 665 ke i ! 27508315 2 Ghir 2715 dien Oce B Freq Offset 589,937 877 304 ke
PR PR
[ o NNEEE o U
03:51:18 13.07.2028 03:47:47 13.07.2028

Middle Channel / 50MHz / QPSK Middle Channel / 50MHz / 16QAM

v+ o Bl e - i ]
Reflevel S000dBm  Offset 45,0945 = RBW 1 MHz Reflevel S000dBm  Offset 45,0945 = RBW 1 MHz
et 1008 @ SWT_i.2ms = VEW 3z _Made Auto Sweep. et 1008 @ SWT_12ms = VBW 3MHz_Made Auto Sweep
" Occupied Bandwidth
W 9004 doen
n mszmosH
w0 — - - "
» / v v S T ¥ 7 = 1 v ]
20 dBo . L . 20 dBo ; . - 4 .
10 s 10 1 :
\ / v Y L/ | / e W / ¥/
IRVl / AR A
f W
20 dBi - - - 20 dBi - - - ||
|CF 27.925 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz | | |CF 27.925 GHz 1001 pts. 10.0 MHz/ &-H‘wﬁMNzll
[2 Marker Table [2 Marker Table I
m 1 271.9224 GHr 4004 dBm Occ Bur 43.786491086 MHz m 1 2153938 GHz 39.84 dBm Occ Bur 43892339458 MHz
n 1 275033523 GHz 3015 b Occ B Gentroid 27925 245 584 GHe n 1 275031812 Ghz 3169 dbm Occ B Gentroid 21975227 411 6He
i ! 279071388 G 3136 dien Oce B Freq Offset 245593 960 182 kHe i ! 279071736 GHe 3219 din, Occ Bus Freg Offset 207411 115 482 ke
[ [N
14:28:21 13.07.2028 14:30:58 13.07.2028

Highest Channel / 50MHz / QPSK Highest Channel / 50MHz / 16QAM

RefLevel 45,63 dBm  Offset 45095 = RBW 1 MHz Reflevel 45,63 Bm  Ofset 45,0008 = RBW | Mz
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